
Material Test Report 
Heat Code: VJO An Ameri-Forge Group Cornpany 

13770 industrial Rd. Houston, TX 77015 
ISO 9001:2008 Certified Sales: (713) 868-4421 Fax: (713) 455-6366 
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PLESA STEEL INC. 
5100 WESTHEIMER ROAD 
SUITE 200 

Houston, TX 77056 

Cerüfication No.: 264372 

Cerüfication Date: 4/2/2013 

mis raport 8s ~ i s u e d  in uirnpliam;swilh the iequmrnenb of ENlOiCd3 1 I ISO 104743 1 b 

Po: 82 1 Sales Order: 122004 Line: 2 
ltem C0de: 0302800100-0020~ 1 o@ Shipped: 30 
ltem Desc: FLG 08.00 0300 SO RF 
Supplier: CMC Supplier Heat: 3036629 

Spec: ASTM A105/A105M-(12)/ASME SA 105/SA 105M-(08al Sect ion 11 Part A 
Element (%m) Ladle Product EPCRA CASA 1 Element (%M) LLaIs Product EPCRA CAW 
C carbon 0.19 : Cr Uiramium 0.06 J 7440-47-3 
~n ~ ~ ~ a n g a ~ ~ ~ e  0.99 4 7439-96-5 :No mlybdanum 0.03 
P Phosphoíous 0.013 j V Vanadiun 0.002 
S svlphvr 0.024 : C b  col&ium 0.0017 
Si sili&n 0.21 iC.E. 0.40 
CU copper 0.28 J 7440-50-8 i cu~icr~o 0.460 
Ni ~ickel 0.09 J 1440-02-0 jcr~o 0.090 

Mechanlcal Testing Oíher 
Test Lab BFG : MILL CMC-TEXAS 
Test Bar Sire SACRIFICIAL PIECE i MHC 3036629 
HBW 149 - 149 i Covntry af Origin USA IUSI 
El9 1%) 32 : EX Y 

RA 1%) 62 
Tensile Specimen Sire linl ,501 

. . 
Tenaile (ksil 78.3 
Yield (ksi) 45.2 
muge Lenqth 2 

No Wald repair performed. Chemic.1 Analysis results shown are actual. Forgings are capable of passing 
hydroatatic test compatible with the appropziate rating. Elongation taken fram a round specimen. Yield strength 
was detenoined using the .2% offset method. Al1 material supplied under this order is certified to be free of 
mercury contamination and no m e r d y  bearing equipment was used in manufasturing, rabrication ar. testing. Made 
in USA. 
No weld repair performed an this proauct. 
Produgt ~ompliant with NACE MR0175 I I'SO 15156 latest edition and dimensians ta ANSI B16.5 - 2009 
Tensile Tanting Per ASTM E6; Brinell Hardness Per ASTM E10 
rorged in USA 


